# |ltem Description Qty
1 | AC01281 RIGID FIRESCREEN 1
2 30898 ROUND WOODEN BLACK HANDLE DULL BLACK FINISH 3
3 | SE24303 SOLUTION 3.5 DOOR ASSEMBLY 1
4 | AC06500 |SILICONE AND 5/8" X 8' BLACK DOOR GASKET KIT 1
5 | SE65024 REPLACEMENT HANDLE WITH LATCH KIT 1
6 |AC09185 |DOOR LATCH KIT 1
7 130025 1/4-20 X 1/2" PAN-HEAD QUADREX BLACK SCREW 1
8 30187 STAINLESS WASHER ID 17/64" X OD 1/2" 2
9 | SE23087 SOLUTION 3.5 DOOR GLASS WITH GASKET 1
10 |AC06400 |3/4" (FLAT) X 6' BLACK SELF-ADHESIVE GLASS GASKET 1
11 |PL70812 GLASS FRAME 2
12 | SE53585 GLASS RETAINER KIT WITH SCREWS (12 PER KIT) 1
13 | SE70953 ASH LIP ASSEMBLY 1
14 | PL70921 AIR CONTROL DAMPER 1
15 | 30206 ZINC WASHER 5/16"ID X 3/4"0D 1
16 | 30064 3/16" X 1" CLEVIS PIN 1
17 | 30059 5/32" ID PUSHNUT 1
18 | 30506 SCREW PAN TORX TYPE F 1/4-20 X 1" BLACK 1
19 | 30102 1/4" CAST STEEL AIR CONTROL HANDLE INCLUDES MOUNTING SCREW | 1
20 |SE70920 | AIR CONTROL ROD ASSEMBLY 1
21 30060 METAL SCREW #8 X 3/4" QUADREX SELF TAPPING TEK BLACK 1
22 |PL75315 AIR CONTROL ROD BRACKET 1
23 | PL53550 NICKEL "U" SHAPED SIDE DECORATIVE ACCENT 4
24 | PL70937 RIGHT OR LEFT DECORATIVE SIDE PANEL 2
25 308337 SQUARE HEAD SET SCREW 1/2-13 X 1-3/4" 2
26 | SE31365 INSERT LEVELING BRACKET SYSTEM 2
27 | PL70939 FACEPLATE EXTENSION 1
28 | 30507 BLACK TORX SCREW WITH FLAT HEAD TYPE F 1/4-20 X 3/4" 3
29 | 29011 4" X 9" X 1 1/4" REFRACTORY BRICK HD 4
30 |29020 4 1/2" X 9" X 1 1/4" REFRACTORY BRICK HD 17
31 | PL36056 2" X 9" 1 1/4" REFRACTORY BRICK HD 8
32 | PL36910 41/2" X7 1/4" X1 1/4" REFRACTORY BRICK HD 1
33 | PL70864 SECONDARY AIR TUBE 4
34 | 21565 C-CAST 3.5 SERIE BAFFLE 22" X 14" X 1 1/4" 1




# |ltem Description Qty
35 |OA10128 |BLACK LARGE FACEPLATE TRIMS (32" X 50") 1
36 |OA10125 |BLACK FACEPLATE TRIMS (32" X 44") 1
37 |AC01273 | LARGE FACEPLATE (32" X 50") 1
38 |PL70961 FACEPLATE DECORATION 1
39 |PL70959 FACEPLATE LEFT SIDE PANNEL 32" X 50" 1
40 |PL70960 FACEPLATE RIGHT SIDE PANNEL 32" X 50" 1
41 | PL70958 FACEPLATE TOP PANNEL 32" X 50" 1
42 | AC01229 | REGULAR FACEPLATE (32" X 44") 1
43 | PL70957 FACE PLATE DECORATION 1
44 | PL70956 FACEPLATE RIGHT SIDE PANNEL 32" X 44" 1
45 | PL70954 FACEPLATE TOP PANNEL 32" X 44" 1
46 | PL70955 FACEPLATE LEFT PANNEL 32" X 44" 1
47 | SE70952 BLOWER ASSEMBLY 1
48 | 60013 POWER CORD 96" X 18-3 type SJT (50 pcs per carton) 1
49 | 44028 CERAMIC THERMODISC F110-20F 1
50 |44089 DOUBLE CAGE BLOWER 144 CFM 115V - 60Hz - 1.1A 1
51 44085 RHEOSTAT KNOB 1
52 | 44087 RHEOSTAT NUT 1
53 44080 RHEOSTAT WITHOUT NUT (MODEL KBMS-13BV) 1
54 | SE46183 SOLUTION 3.5 INSERT MANUAL KIT 1
55 | PL34052 LINER FIXATION BRACKET 3
56 |AC01298 |5"Q FRESH AIR INTAKE KIT 1
57 | AC05959 | METALLIC BLACK STOVE PAINT - 342 g (120z) AEROSOL 1




	PART A - OPERATION AND MAINTENANCE
	1.	Safety Information
	2.	General Information
	2.1	Performances
	2.2	Specifications
	2.3	Dimensions 
	2.4	EPA Certification Loading
	2.5	Materials
	2.6	Zone Heating
	2.7	Emissions and Efficiency

	3.	Fuel
	3.1	Tree Species
	3.2	Log Length
	3.3	Piece Size
	3.4	Compressed Wood Logs
	3.5	Drying Time

	4.	Operating the Insert
	4.1	Blower
	4.2	Fire Screen

	5.	Burning Wood Efficiently
	5.1	First Use
	5.2	Lighting Fires
	5.3	Combustion Cycles
	5.4	Rekindling a Fire
	5.5	Removing Ashes
	5.6	Air Intake Control 
	5.7	Fire Types

	6.	Maintenance
	6.1	Insert
	6.2	Glass Door
	6.3	Door
	6.4	Exhaust System

	PART B - INSTALLATION
	7.	Masonry Fireplace Requirements
	7.1	Fireplace and Chimney Condition
	7.2	Chimney Caps
	7.3	Adjacent Combustibles
	7.4	Opening Size
	7.5	Masonry Fireplace Throat Damper

	8.	Safety Information and Standards
	8.1	Regulations Covering Insert Installation
	8.2	Certification Label

	9.	Clearances to Combustible Material
	9.1	Installation of a Combustible Mantel Shelf
	9.2	Floor Protection
	9.3	Minimum Masonry Opening and Clearances to Combustibles

	10.	The Venting System
	10.1	General 
	10.2	Block-off Plate
	10.3	Suitable Chimneys
	10.4	Chimney Liner Installation
	10.5	Liner Connection
	10.6	Minimum Chimney Height
	10.7	Chimney Location
	10.8	Supply of Combustion Air

	Appendix 1:  Blower and Ash Lip Installation
	Appendix 2:  Fresh Air Intake Kit Installation
	Appendix 3:  Installation and setting of the leveling system
	Appendix 4:  Faceplate And Trims Installation
	Appendix 5:  Log retainers installation
	Appendix 6:  Optional Fire Screen Installation
	Appendix 7:  Air Tubes and Baffle Installation
	Appendix 8:  Removal Instructions
	Appendix 9:  Exploded Diagram and Parts List
	ENERZONE Limited Lifetime Warranty 



